ORNL/TM-6235

Fogsil
Enengy

“Program Environmental Analysis for Pipeline
Gas Demonstration Plants

L. H. Stinton

OAK RIDGE NATIONAL LABORATORY
OPERATED BY UNION CARBIDE CORPORATION - FOR THE DEPARTMENT OF ENERGY



DISCLAIMER

This report was prepared as an account of work sponsored by an
agency of the United States Government. Neither the United States
Government nor any agency Thereof, nor any of their employees,
makes any warranty, express or implied, or assumes any legal
liability or responsibility for the accuracy, completeness, or
usefulness of any information, apparatus, product, or process
disclosed, or represents that its use would not infringe privately
owned rights. Reference herein to any specific commercial product,
[...]
cooling tower makeup without requiring further treatment. Blowdown from the cooling tower has
a hiyh level of contamination but is available to quench and slurry ash dropping out of the
gasifier. Solar evaporation is an alternative disposition for this stream in arid Western
regions. Water generated by chemical reaction during methane production must be removed from
the product gas to produce pipeline-quality SNG. This water is very pure {virtually all con-
taminants have been removed in previous process steps) and should be suitabie for boiler feed-

water without additional treatment.

As a special case for Bi-Gas plants, all sour water is continuously recycled for quenching
gasifier char and product gas, reducing the need for sophisticated wastewater:treatment.
Caustic or acidic water used to backwash contaminated ion exchange resins in the boiler feed-
water preparation area can be neutralized and used to quench and slurry gasifier ash.

The largest sink for recycled water is the wet cooling tower. Because of the large gas-liquid
interfacial area present in wet cooling towers, mass transfer of materials from the 11'qu1'd_to
the gas stream has the pntential for creating serious environmental emissions, which warrants
special care in removing undesifable components from the water before it enters the tower.

Contaminated water is therefore subjected to extensive treatment before being recycled to this

area.

The largest source of wastewater in the plant i3 3sour water (gas ligquur), which is withdrawn
prior to methanation. Depending on process operating conditions, this stream contains- greater



1-48

or lesser quantities of tar, oil, BTX, naphtha, phenols, ammonia, hydrogen sulfide, carbony]
sulfide, carbon dioxide, hydrogen, cyanide, trace metals, suspended and dissolved solids, and
small quantities of other organic and inorganic compounds.

Figure 1.11 shows the flow of process liquid waste streams through an extensive wastewater
treatment facility that may become typical in coal gasification plants. Although facilities
are shown for the removal of all valuable by-products and undesirable contaminants, this type
of design must be modified to suit a particular plant design. Variable parameters include by-
product formation, generation of specific organic and inorganic compounds, the need for process
makeup water, the production rate of sour water, alternative uses for waste liquid streams not
requiring extensive treatment (e.g., all sour water is used for gquenching gas and slag in the
Bi-Gas design), alternative treatment methodsA(e.g., substituting biological oxidation treatment
or carbon absorbents with Synthane char for removal of trace phenols, ammonia, and organics),
and the potential of the environment to provide solar evaporatioh and acceptable burial sites.

Contaminated aqueous streams are generated in coal conversion processes because product or
effluent gases either are water-washed to remove contaminants or are quenched for temperature
control. A third potential source of an aqueous stream is from simple condensation of excess
steam that might have been used in a gasification process. The type and quantity of contami-
nants found in the wash water are functions of (1) the chemical characteristics of the inipia]
coal feedstock to the process and (2) the type of subsidiary treatment upstream of the water-
wash, quench, or cooling-condensation steps (Glazer, Hershaft, and Shaw 1974).

Processing steps for foul water streams include the following in most cases:

1. pressure reduction by flashing, which releases dissolved sulfur, dissolved carbon
dioxide, and desirable gas constituents,

2. solids removal or removal of tars, oils, and BTX, using typical solids-liquids
separation equipment such as thickeners, c¢larifiers, ovr filtlers,

3. 1liquid-liquid extraction to recover phenols, creosols, and xylenols,
4. steam stripping to remove ammonia, and

5. binlogical oxidation to remove trace quantities ufl lMixed and free ammonia; phenols,
and BOD.

The presence and removal of trace elements deserve special attention. Trace elements that enter
the process through the coal feed can leave the process through a variety of pathways such as:

® depnsition on cauipment surfaces;

® deposition on shift conversion catalyst;

® inclusion in tar and oil (including naphtha and BTX);
® inclusion in 0il quench bleed stream (Hygas);

e inclusion in by-product streams {phenols and ammonia) if by-products are withdrawn
before trace element removal;

@ fugitive emissions;

® sand filtering bleed stream (Bi-Gas);

-



ES-3824
GASIFICATION GAS QUENCH ACID GAS
CONDENSER AND SCRUB TREATMENT
HYDROCARBONS (H,$, CO,) 4_{7“ NG | FLASHING HYDROCARBONS (H,$, CO,}
REPRESSURIZE BACK TO pno%tss : REPRESSURIZE BACK TO PROEESS
TAR STORAGE
AEMOVE TAR, 0IL, BTX 0iL STORAGE
BTX, NAPHTHA STORAGE
COLLECTION AND HOLDING
FILTER COAL DUST, ASH
PHENOL REMOVAL 'sg::g:‘”- PHENOSOLVAN PROCESS CAUDE PHENOL STORAGE b« -- & T0 GASIFIER

€0,, H,S, (HCN)
i COMPRESSION  |——e= TO ACID GAS COLLECTION
SOUR WATER REMOVAL DEACIDIFIER AND SULFUR RECOVERY
STEAM STEAM STRIPPER (CHEVRON) REBOILER .

PHOSAM - ANHYOROUS NH,) y
: 3 ICHEVAON) | AMMONIA STORAGE
28 wi % (AQ) (NH)

- " STORM DRAIN SANITARY
JYNTHANE CHAR. STANDBY CARBON SYsTeM Stwage

MAY BE AN ALTERNATE | 5p cyancoAL ADSORPTION ‘ }

ADSORPTION MEDIA 1 . [ HEN REMOVAL I 1
ADSORBENT DISPOSAL (MINE) [~ I HOLDING POND
OR REGENERATION API SEPA l

BIOX AERATION BASIN | AR
(POLISHING UNIT}
BIOX

SLUDGE ’
r SETTLING BASIN }—

—

100 ppm FREE AMMONIA alR
850 ppm FIXED AMMONIA

20-500 ppm PHENOLS

1750 ppm 000

BIOX AERATION BASIN

NEGLIGIBLE SUSPENDED SOLIDS SETTLING BASIN
CARCINOGENS 810X
20-200 ppm THIOCYANATES BIOX SLuogt 810K
TRACE ELEMENTS SLUOGE BIOX SLUDGE SLUDGE
COLLECTION
| ... TRACE METAL
. 1 removaL
SLUDGE DISPOSAL
(TG MINE OR INCINERATION)
DISPOSAL
SOLIDS FOR
MINE DISPOSAL FILTER
: 5 ppm AMMONIA (AS AMINES)
TO COOLING 0.1-3 ppm PHENOLS
TOWER SUMP -29 ppm FATTY ACIDS
75 ppm BOD
o PMENOL (EARDOLIC ACID) )  spm SUSPENDED SOLIDS

0% CRESOLS CARCINOGENS (ONLY 80% TOC REMOVAL IN 810X)

X XYLENOLS THIOCYANATES

23% HIGHER-BOILING TAR ACIDS TRACE ELEMENTS

‘ Fig. 1.11. Wastcwater trcatment.



® trace elements generated from equipment corrosion and wear (Cr, Cu, Mg, and Ni); and

® ash quench water below gasifier (if evolved stream is returned to the gasifier, a
closed loop is formed requiring a purge).

The size and composition of these streams has not been empirically determined, nor can it be
analytically derived with great certainty. Therefore, it is assumed that trace elements ulti-
mately have two pathways by which to leave the process: (1) gasifier char and (2) treatment
sludges from the wastewater treatment plant. Data in Table 1.15 corroborate this assumption,
showing that the concentration of trace elements declines drastically during the water scrub.
Based on a coal feed rate of 9070 metric tons (10,000 tons) per ‘day (cleaned) having trace
element concentrations equal to the mean value for 101 coals, Table 1.12 shows the estimated
quantity of 17 trace elements leaving the gasifier in the ash stream and the product gas stream.
Downstream gas quenching and scrubbing should transfer these elements from the gas to the liquid

strcam.

Removal of trace elements from wastewater streams has been demonstrated, using lime precipitation-
activated, ferric chloride-activated, and alum-activated carbons and biological oxidation. Com-
parative removal efficiencies for 14 of the trace elements are shown in Table 1.24. Using the
basis of 9070 metric tons (10,000 tons) of cleaned coal charged per day, which has a trace
element composition equal to the average of 101 U.S. coals, and using removal processes that
demonstrate the highest removal efficiency for each element, Table 1.25 shows the. estimated
emission rate of 14 trace elements and their rate of accumulation in the treatment sludge.

These are only estimates based on simplified pathways. Also, these removal processes are only
contaminant concentrators, and ultimate disposition of the treatment sludge is not clear. Treat-
ment of the entire effluent stream for removai of trace elements may be prohibitively expensive.
In this event, some calculated portion of the stream is bled off and purged of contaminants at

a rate that prevents the accumulation of trace elements in the water recycle loop.

In addition to treating process-generated liquid wastes, incoming raw water is treated in two
separate areas: (1) makeup water preparation and (2) boiler feedwater preparation (Fig. 1.12).
Makeup water preparation treats raw or recycled water with various chemicals such as lime and
alum to precipitate hardness and cause flocculation. An innocuous mineral sludge is produced
from this unit, which is expected to be suitable for burial or landfill.

Requirements for boiler feedwater are more stringent. Raw or recycled water is demineralized -
with ion exchange resins that are periodically backwashed with sulfuric acid or caustic. The
wash is neutralized and may be used to quench and slurry gasifier ash.

Associated with raw coal is such a vast range of chemical compounds that even the action of
rainwater may pose an environmental threat. Coal storage piles should be held in basins that
are lined with an impermeable barrier. Rain drainage from these basins normally is retained
in a separate storm pond, then treated (Fig. 1.11). Coal dust finds its way out of the coal-
handling and preparation areas and covers the ground. It is estimated that 8.2 x 10 m3/day
(1.5 x 10* gpm) of rain-(maximum, 1 hr) may fall on paved areas of the plant and 32.7 x 10%
m3/day (6.0 x 10 gpm) ‘may fall on unpaved areas (Kalfadelis and Magee 1974). In contact with

"



Table 1.24. Wastewater removal efficiencies of trace elements

! Limg precipitation— Ferric chloride— Alum~—activated Biglogical
Constituent activated carbon A carbon oxidation
(%) activated carbon (%) (%)

As 84 97.1 N/A

B N/A N/A N/A

Be 99.67 98.9 98.9

Cd 99.6° 98.6 55.5 20-45

97.4 Cr%*

Cr 98.2 99.3° 99.3 Cr3* 40-80
F N/A N/A N/A

Hg 92. 98. 08.3% 20-75
Mo 5. 80.° 10.

Ni 99.57 37. 37. 15-40
Ph 99.47 99.1 96.6 '50-90
Se 95.° 80. 56.

Y 91. 97.8° 95.4

Zn 76. 942 28. 35-80
cl N/A N/A N/A

Ti 95.3 98.57 95.8

Sb 52. 728 71.

Co 957 30. 56.

?Highest demonstrated removal.
Source: Technology Transfer, USEPA, January 1977, pp. 2—7. Washington, D.C.: U.S. Environmental
Protection Agency.

Table 1.25. Estimate of trace element effluents from wastewater treatment facility (WWT)

Baseq on 10,000 tons per day of cleaned coal feed having a trace element composition

equal to the average of 101 U.S. coals and the use of removal processes

demonstrating the highest rémoval efficiency for each element.

. ) : Emission rate? Rate of
Quantity entering Best removal L L .
. . -~ .. in final liquid accumulation
Constituent WWT Tlacility efficiency .
(1b/day) (%) effluent in WWT sludge
(Ib/day) (\b/day)
As 182 97.1 5 177
B 200 Unknown Unknown Unknown
Be 6 98.5 Negative [}
(o] 31 996 Negative ki
Cr Negative’ 99.3 Negative Negative
F 122 Unknown Unknown Linknown
Hg 4 98.3 Negative 4
Mo 15 80 3 12
Ni 101 99.5 1 100
Pb 441 99.4 3 438
Se ki 95, 2 29
A 198 97.8 4 194
Zn 540 94, 32 508
Ci 25,200 Unknown Unknown Unknown
Ti 1400 98.5 21 1379
Sb 9 72. 3 6
" Negative 95, Negative Negative

4This does not constitute an effluent stream from the plant.



ES-3847

LIME TO

PRECIPITATE ALUM TO CAUSE
HARDNESS FLOCCULATION
RAW OR 1 l .
RECYCLED — MPI:'!KEEP:!\E:\VTAIBENR = MAKEUP WATER
WATER
—— SLUDGE TO MINE DISPOSAL
BACKWASH WITH
JON EXCHANGE RESINS SULFURIC ACID
FOR DEMINERALIZATION "OR CAUSTIC
RAW OR l 1

RECYCLED = BOILER FEEDWATER [—> BOILER FEEDWATER
WATER PREPARATION .

1

NEUTRALIZE]~ | TO ASH QUENCH
BACKWASH AND SLURRY

——= T0 MINE DISPOSAL

Fig. 1.12. Water preparation.



1-53
fugitive dust on the ground, rain may leach many materials out of the coal. Leakage through the
storage basin barrier or basin overflow could also release contaminated rainwater to the environ-

ment. Table 1.6 lists the analysis of rain drainage from two industrial coal piles.

1.2.8 Cooling towers — descriptions and effluents

Coal gasification plants recirculate large quantities of water thr0ugh heat exchangers to
moderate temperatures in processing equipment such as gas quenchers, reactors, steam condensers,
and inter- and after-coolers on gas compressors. Cooling towers are an integrdl part of the
plant's cooling network. Cooling tower designs fall into two principal categories — wet cooling
towers and dry cooling towers.

The sources of effluents in wet cooling towers are the discharge plume and the blowdown stream.
In addition to water from evaporation and entrainment, the plume may contain various contaminant
substances extracted from the cooling water. The cooling water receives these substances from
corrosion of heat exchange surfaces; from chemical additives in the water to inhibit fouling,
bacterial growth, and corrosion; from residual contaminants in the makeup water [the makeup
water requirement is supplied by treated sour water, boiler blowdown, and other process sources
(Sect. 1.2.7)j; and from leaks in the heat exchange equipment which allow contaminated gases,
usually under high pressure (1.03 x 10% to 8.27 x 105 Pa; 150 to 1200 psig), to enter the liquid
side of the heat exchangers. Once in the tower, the water is in intimate contact with the air,
which allows mass transfer to occur across the liquid-gas interface. The air stream may conse- .
quently extract contaminants, especially volatile contaminants, from the water. This mechanism
of contaminant extraction is often counteracted by the effects of microbial populations in the
water. The concentration of certain substances such as phenols and ammonia is often reduced in
cooling water through the action of bjologica] oxidation.

Another transport mechanism for contaminants is the entrained water droplets (mist) leaving the
tower. These droplets contain dissolved and suspended solids (and virtually any other foreign
substance that exists in the water) in concentrations equal to or greater than in the water it-
self. In contrast to the entrained mist, the water vapor leaving the tower is essentially pure
- water. The visible fog plumes can produce some significant atmospheric effects such as reduction
of visibility to air,'ground, and navigational water transportation; ice formation on surfaces; .
cloud initiation; and augmentation of precipitation. It is important that, while water vapor is
innocuous as a chemical substance, it can play an important role in atmospheric chemistry when
combined with oxides of sulfur and nitrogen found in the combustion stack gases generated from
thermal dryers and utility plants. Drift (which is depqsited in the form of droplets of solid
particles, depending on atmospheric conditions) may leave precipitants of salts and various
chemicals on surfaces downwind from the cooling system. These precipitants may cause damage to’
the biota, accelerate corrosion of nearby structures, or even contaminate water bodies. Water
droplets with diameters less than 20 um are generally considered fog; larger droplets (greater
than 20-um particle diameter) are referred to as drift.

As a general rule, drift Tosses in wet cooling towers are about 0.2% of the water circulation
rate. Ecodyne has developed a mist eliminator system that is able to reduce this entrainment
loss to 0.008% of the circulation rate. With a design estimate of drift loss and knowing the
cuncenlration of substances in Lhe water withln Lhe tower, g mass emission rate For each



1-54

contaminant may be calculated by use of the assumption that the concentration within the 1iquid
droplets is equal to that in the tower. Because of the large array of sources for makeup water
and the cooling water contamination, reliable estimates of contaminant concentrations and sub-
sequent emission rates are impossible. In addition, estimating the degree of stripping by the